

ALADDIN SCIENTIFIC CORPORATION

14078 Meridian Parkway, Riverside, CA. 92518

Certificate of Analysis

Date of Testing: 2025-01-14 09:26:06

Date of Next Testing: 2029-01-13 09:26:06

Product Name: **1,4-Epoxy-1,4-dihydronaphthalene**

CAS Number: 573-57-9

Specifications & Purity: $\geq 98\%$

Lot #: A2513274

SKU #: **E122460**

Version: **1**

Analysis #: **309885**

Storage Temperature: Room temperature, Argon charged

Parameter	Limit Values	Result
Purity(GC)	98-100 (%)	98.59000 %
Melting point	55-59 (°C)	56.83000 °C
Solubility in MeOH	almost transparency	almost transparency



John Su
QA & QC Manager